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1. Summary
Emission: FCC Rules & Regulations, Title 47
Test specifications Environmental Phenomena Tests Result
sequence

Part 15.247(a) Bandwidth 1 Complies

Part 15.247(a) Channel Separation 2 Complies

Part 15.247(a) Time of Occupancy 3 Complies

Part 15.247(a) Number of Hopping 4 Complies
Frequency

Part 15.247(b) Peak Output Power 5 Complies
conducted

Part 15.247(c) Band Edge 6 Complies

Part 15.247(c) Radiated Spurious 7 Complies

Part 15.209

Part 15.247(c) Conducted Spurious 8 Complies

Part 15.209

Part 15.207 Conducted Emission 9 Complies

The Test Report was given to the Client representatives for necessary documentation of ratification of the tested
equipment and it is valid for the FCC certification.
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2. Description of Equipment under test (EUT)
POWeT SUPPLY ...ttt : 5 Vdc from USB
Type of eqUIPMENL ......c.cvuimieimiiiiiireer e : Transmitter Unit Receiver Unit
Fixed station [ Portable station [ Mobile station
RECEIVET ClaSS ....cuvveiiiiiiircieecccee e Do
ALZNMENE TANZE........eeviieneeiereeiirienieteseeeetrte et 1 902,75 -927,25 MHz
Switching frEQUENCY ......cceerveieiiriernereeeeeeeeee 1 902,75 - 927,25 MHz
Number of channels..........coccceevvreviceniicnnieneeeneeene Do
Channel Separation...........co.coeeeereeerienieireenneeeeeese e T
MOAUIALION ..ot : Link Profile 0: DSK-ASK 40kHz

Link Profile 2: RSK-ASK 40kHz
Link Profile 4: DSB-ASK 160kHz

Extreme CONditions ............ccoeueueueucueueiiieueciiieeeiieeeseeenes T -

Maximum tranSmitter OUtPUt POWET ......c.covevevererrererenvererennne Do

Information on antenna..........c.coeveeeereueeneereeneerererenrenesennne : O Integrated

Q Extern
M  Other: See user’s manual

ReMATK......coooiiieiiieeeeeeee e : The A528 Module, which is rated at 500mW output, cannot
use an antenna with more than 3 dBi of gain. Use of any
other antenna with a gain greater than 3 dBi may void the
user’s authority to operate the equipment.

2.1  Test Site

COMPANY ...ttt sttt sttt ettt et ebe e : CMC Centro Misure Compatibilita S.r.1.

AQATESS ...ttt : Via dell’Elettronica, 12/C — 36016 Thiene (VI) — ITALY

3. Testing and sampling

Date of receipt Of teSt Iem .........ccccceeeirieririrererireririririerreeas 1 22.02.08

Testing Start date.........cccccecurreiniinirininieniesreerseeeeean 1 02.04.08

Testing end date ..o : 10.04.08

Samples tested N .......cccovvviviiiiiiiii e 01

SampPling ProCedure. ........oeeeuevcerienierereereietseeseeseeseseeseseens Equipment used for testing was picked up by the
manufacturer, at the end of the production process with
random criterion

Internal identification............ccocveveveernuereninreeneneeereneeecenee : adhesive label with the product number P080235

4. Operative conditions

Test report R0O8036801_rev30 Rev. 3.0
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5. Photograph(s) of EUT
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6. Equipment list

Id. number Manufacturer Model Description Serial number | Last calibration Due date
calibration

CMC S001 Rohde & Schwarz ESHS30 EMCr:;:frre“e 862024/003 January ‘08 January ‘09

CMC S108 Emco 3115 Horn antenna 9811-5622 April ‘07 April ‘09

CMC 5129 Rohde & Schwarz ESPI7 Receiver 836.914/004 June ‘07 June ‘09

CMC S136 Schwarzbeck VULB 9163 Broadband 9136-205 May ‘07 May ‘09

Antenna
CMC S164 Rohde & Schwarz ESU26 EMCr::zfrrence 100052 December ‘07 December ‘08
Test report R0O8036801_rev30 Rev. 3.0 Order M080368
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7. Measurement uncertainty

Test Value
Conducted disturbance test — continuous and discontinuous - (9 kHz — 30 MHz) 2.1dB
Insertion loss test 1.9dB
Radiated electromagnetic disturbance test (loop antenna) 1.9dB
Radiated disturbance test 4.7 dB
Disturbance power test 2.0dB
Harmonic current emissions test 0.8 %
Voltage fluctuation and flicker test 6,2 %
Electrostatic discharge immunity test <10 % Ipk

<30 % 1(30 ns)

<30 % 1(60ns)

Electrical fast transients / burst immunity test <10 % Vpk
<30 % Tr
<30 % Td

Radiated electromagnetic field immunity test 0.7 V/m at 3V/m

Pulse modulated radio-frequency electromagnetic field immunity test 0.7 V/m at 3V/m

Surge immunity test <10 % Vpk
<20 % Tr
<20 % Td

Injected currents immunity test (150 kHz — 230 MHz) 0.5 Vat3Vv

Power frequency magnetic field immunity test 0.6 A/m at 3 A/m

Short interruption immunity test <5%
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8. Reference documents

Reference no. Description

FCC Rules and Regulation Title 47 part 15 -

ANSIC63.4 American National Standard for Methods of Measuring of Radio-Noise
Emissions from Low-Voltage Electrical and Electronic Equipment in the
Range of 9kHz — 40GHz

Internal Procedure PM001 rev. 2.0 (Quality Manual) Measure Procedure

Internal procedure INC_M rev. 6.0 (Quality Manual) Measurement uncertainty calculation
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9. Deviation from test specification

In agreement with the client, emission tests were performed with peak detector .
At the frequencies where the measures exceed the limit or within 6dB from it, the test was repeated with quasi-peak
detector and/or average detector.

10. Test case verdicts

Test case does not apply to the test object........cccecveveruenennene. : N/N.A.

Test item does meet the requirement............ccocceeeeverienennenne. : P /Pass/ Complies

Test item does not meet the requirement.............ccccccevevenne. : F/Fail / Does not comply
Test not performed ...........coccveereneenienieiniereeeeeeereeeeen : NE/Not Executed

11. Results

In this clause tests results are reported.

All measurements are done in accordance with the Filling and Measurement Guidelines for Frequency Hopping
Spread Spectrum Systems DA-705

Measurement uncertainty is in accordance with document CMC INC_M rev. 6.0.
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11.1 Bandwidth

Test configuration and test method

Test site

Aucxiliary equipment

Environmental conditions

Laboratory

See clause 4 of this test report

Temperature 20 °C Atmospheric pressure 99  kPa Relative humidity 48 %

Test set-up and execution

e FCC Rules and Regulation; Titles 47 Part 15.247(a)

e DA 00-705, march 30, 2000

e Internal Procedure PMO0O1

e See clause 4 of this test report

Test specification

Port: Antenna;

EUT exercising

See clause 4 of this test report

Result

Channel Modulation Frequency Graph(s) Bandwidth Remark

0 Link profile 0 902,75 MHz G08036801 88 kHz --
0 Link profile 2 902,75 MHz G08036802 84 kHz --
0 Link profile 4 902,75 MHz G08036803 335kHz --
25 Link profile 0 915,25 MHz G08036804 88 kHz --
25 Link profile 2 915,25 MHz G08036805 87 kHz --
25 Link profile 4 915,25 MHz G08036806 399 kHz --
49 Link profile 0 927,25 MHz G08036807 88 kHz --
49 Link profile 2 927,25 MHz G08036808 86 kHz --
49 Link profile 4 927,25 MHz G08036809 320 kHz --

Measurement uncertainty: =1 kHz

Remarks /i1

Reference documents See clause 8 of this test report
Test equipment used (Id number - see clause 6 of this test report)

CMC S129

Result The requirements are met
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11.2  Channel Separation

Test configuration and test method
Test site
Auxiliary equipment

Laboratory
See clause 4 of this test report

Environmental conditions

Temperature 20 °C Atmospheric pressure 99  kPa

Test set-up and execution

e FCC Rules and Regulation; Titles 47 Part 15.247(a)
e DA 00-705, march 30, 2000

e Internal Procedure PM00O1

e See clause 4 of this test report

Test specification
Port: Antenna;

EUT exercising
See clause 4 of this test report

Acceptance limits
Limit: Minimum 25kHz or the 20dB Bandwidth of the hopping system

Result

Relative humidity

48 %

Port Modulation

Graph(s)

Channel Separation

Remark

Enclosure

Link profile 0

G08036810

500 kHz

Enclosure

Link profile 2

G08036811

500 kHz

Enclosure

Link profile 4

G08036812

500 kHz

Measurement uncertainty: +1kHz

Remarks
Y

Reference documents
See clause 8 of this test report

Test equipment used (Id number - see clause 6 of this test report)

CMC S129

Result

The requirements are met
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11.3 Average Time of Occupancy

Test configuration and test method

Test site

Aucxiliary equipment

Environmental conditions

Laboratory
See clause 4 of this test report

Temperature 21 °C Atmospheric pressure 99  kPa Relative humidity 49 %
Test set-up and execution
e FCC Rules and Regulation; Titles 47 Part 15.247(a)
e DA 00-705, march 30, 2000
e Internal Procedure PMO0O1
e See clause 4 of this test report
Test specification
Port: Antenna;
EUT exercising
See clause 4 of this test report
Acceptance limits
0.4 s within 20 s period
Result
Channel Modulation Graph(s) Dwell time Remark
25 Link profile 0 G08036813 49,8 ms --
25 Link profile 2 G08036814 30,0 ms -
25 Link profile 4 G08036815 9,2 ms --
Channel Modulation Time between | Nr. of hopping Nr. of Time of Remarks
two frequency transmission Occupancy
transmission for channel
25 Link profile O 74,2 ms 50 20s/0,0742/50 | 5,39x49,8= -
=5,39
268,4 ms
25 Link profile 2 64,2 ms 50 20s/0,0642/50 |  6,23x30,0= -
=6,23
186,9 ms
25 Link profile 4 30,2 ms 50 20s/0,0302/50 13,24x9,2= -
=13,24
121,8 ms

Measurement uncertainty: £1us x nr. of channels
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Remarks
N

Reference documents
See clause 8 of this test report

Test equipment used (Id number - see clause 6 of this test report)
CMC S129

Result

The requirements are met
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11.4 Number of Hopping Channels

Test configuration and test method
Test site Laboratory
Auxiliary equipment See clause 4 of this test report

Environmental conditions

Temperature 22 °C Atmospheric pressure 99  kPa Relative humidity 46 %

Test set-up and execution
e FCC Rules and Regulation; Titles 47 Part 15.247(a)
DA 00-705, march 30, 2000

L]
e Internal Procedure PM00O1
e See clause 4 of this test report

Test specification
Port: Antenna;

EUT exercising
See clause 4 of this test report

Result
Port Modulation Graph(s) Number of Hopping Remark
Frequency
Enclosure Link profile 0 G08036816 50 --
Enclosure Link profile 2 G08036817 50 --
Enclosure Link profile 4 G08036818 50 --
Remarks

i

Reference documents

See clause 8 of this test report

Test equipment used (Id number - see clause 6 of this test report)

CMC S129

Result

The requirements are met
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enie A

Centro Misure Compatibilita S.r.1. =o
Via dell’Elettronica, 12/C TUV
36016 Thiene (VI) TOV Rheintand

Appointed Laboratory

11.5 Peak Output Power

Test configuration and test method
Test site Laboratory
Auxiliary equipment None

Environmental conditions

Temperature 22 °C Atmospheric pressure 99  kPa Relative humidity 46 %

Test set-up and execution

e FCC Rules and Regulation; Titles 47 Part 15.247(b)
DA 00-705, march 30, 2000

Internal Procedure PM001

See clause 4 of this test report

e o o

Test specification
Port: Antenna;

EUT exercising
See clause 4 of this test report

Acceptance limits

Frequency range RF power output
902 — 928 MHz 1,0 W /30dBm
Result
Channel Modulation Graphs Results Remark
0 Link profile 0 G08036887* 26,6 dBm --
0 Link profile 2 G08036888* 26,5 dBm --
0 Link profile 4 G08036889* 26,5 dBm --
25 Link profile 0 G08036890* 26,5 dBm --
25 Link profile 2 G08036891* 26,4 dBm --
25 Link profile 4 G08036892* 26,3 dBm -
49 Link profile O G08036893* 26,0 dBm --
49 Link profile 2 G08036894* 25,9 dBm -
49 Link profile 4 G08036895* 26,0 dBm --
Remarks

* Used +20dBm of attenuation during the test.

Reference documents

See clause 8 of this test report

Test equipment used (Id number - see clause 6 of this test report)

CMC S129

Result

The requirements are met
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11.6 Band Edge

Test configuration and test method
Test site Laboratory
Aucxiliary equipment See clause 4 of this test report

Environmental conditions

Temperature 20 °C Atmospheric pressure 99  kPa Relative humidity 46 %

Test set-up and execution

e FCC Rules and Regulation; Titles 47 Part 15.247(c)
e DA 00-705, march 30, 2000

e Internal Procedure PM001

®  See clause 4 of this test report

Test specification
Port: Antenna;

EUT exercising
See clause 4 of this test report

Acceptance limits

In any 100kHz bandwidth outside the frequency band in which the spread spectrum or digitally modulated intentional
radiator is operating, the radio frequency power that is produced by the intentional radiator shall be at least 20dB below
that in the 100kHz bandwidth within the band that contains the highest level of the desired power, based on either an RF
conducted or a radiated measurement. Attenuation below the general limits specified in section 15.209(a) is not
required. In addition, radiated emission which fall in the restricted bands, as defined in section 15.205(a), must also
comply with the radiated emission limits specified in section 15.209(a) (see section 15.205(c)).

Result
Channel Modulation Graph(s) Attenuation Band Remark
Edge
0 Link profile 0 G08036828 > 20dBc¢ Hopping disable
0 Link profile 2 G08036829 > 20dBc Hopping disable
0 Link profile 4 G08036830 > 20dBc¢ Hopping disable
49 Link profile 0 G08036831 > 20dBc Hopping disable
49 Link profile 2 G08036832 > 20dBc Hopping disable
49 Link profile 4 G08036833 > 20dBc Hopping disable
0 Link profile 0 G08036834 > 20dBc Hopping enable
0 Link profile 2 G08036835 > 20dBc Hopping enable
0 Link profile 4 G08036836 > 20dBc Hopping enable
49 Link profile 0 G08036837 > 20dBc Hopping enable
49 Link profile 2 G08036838 >20dBc Hopping enable
49 Link profile 4 G08036839 > 20dBc Hopping enable
Measurement uncertainty: +1dB
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Remarks
i

Reference documents
See clause 8 of this test report

Test equipment used (Id number - see clause 6 of this test report)
CMC S129

Result

The requirements are met
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11.7 Conducted Spurious

Test configuration and test method
Test site

Semi-anechoic chamber

Aucxiliary equipment None
Environmental conditions
Temperature 19 °C Atmospheric pressure 100 kPa Relative humidity 42 %

Test set-up and execution

e  FCC Rules and Regulation; Titles 47 Part 15.247(c) and Part 15.209

e DA 00-705, march 30, 2000
e Internal Procedure PMO0O1
®  See clause 4 of this test report

Test specification
Port: Antenna;

EUT exercising
See clause 4 of this test report

Acceptance limits

In any 100kHz bandwidth outside the frequency band in which the spread spectrum intentional radiator is operating, the

radio frequency power that is produced by the intentional radiator shall be at least 20dB below that in the 100kHz
bandwidth within the band that contains the highest level of the desired power, based on either an RF conducted or
radiated measurement. Attenuation below the general limits specified in cl. 15.209(a) is not required. In addition,

radiated which fall in the restricted bands, as defined in cl. 15.205(a), must also comply with the radiated emission limits

specified in cl. 15.209(a).

Result
Channel Modulation Graph(s) Remarks Result
0 Link profile 0 G08036876 -- Complies
0 Link profile 2 G08036877 -- Complies
0 Link profile 4 G08036878 -- Complies
25 Link profile 0 G08036879 -- Complies
25 Link profile 2 G08036880 -- Complies
25 Link profile 4 G08036881 -- Complies
49 Link profile 0 G08036882 -- Complies
49 Link profile 2 G08036883 -- Complies
49 Link profile 4 G08036884 -- Complies
Remarks
i

Reference documents
See clause 8 of this test report

Test equipment used (Id number - see clause 6 of this test report)

CMC S164

Measurement uncertainty: See clause 7 of this test report

Result The requirements are met
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11.8 Radiated Spurious

Test configuration and test method
Test site
Aucxiliary equipment

Semi-anechoic chamber
None

Environmental conditions

Temperature 19 °C Atmospheric pressure 100 kPa Relative humidity 42

Test set-up and execution

e  FCC Rules and Regulation; Titles 47 Part 15.247(c) and Part 15.209
DA 00-705, march 30, 2000

Internal Procedure PM001

See clause 4 of this test report

Test specification

Port: Antenna;

For measurements below 1GHz the resolution bandwidth is set to 100kHz.
For measurements above 1GHz the resolution bandwidth is set to 1MHz.

EUT exercising
See clause 4 of this test report

Acceptance limits
In any 100kHz bandwidth outside the frequency band at least 20dB below the highest level of the desired power. In
addition, radiated emissions which fall in the restricted bands, as defined in cl. 15.205(a), must also comply with the

radiated emission limits specified in cl. 15.209(a) (see cl.15.205(c)).

Result
Channel Modulation Polarization Frequency Graph(s) Remarks Result
Range (MHz) | (peak measurements)
0 Link profile 0 Horizontal 30— 1000 G08036840 -- Complies
0 Link profile 0 Vertical 30 — 1000 G08036841 -- Complies
0 Link profile 2 Horizontal 30— 1000 G08036842 -- Complies
0 Link profile 2 Vertical 30— 1000 G08036843 -- Complies
0 Link profile 4 Horizontal 30— 1000 G08036844 -- Complies
0 Link profile 4 Vertical 30— 1000 G08036845 -- Complies
25 Link profile 0 Horizontal 30 — 1000 G08036846 -- Complies
25 Link profile 0 Vertical 30 — 1000 G08036847 -- Complies
25 Link profile 2 Horizontal 30 — 1000 G08036848 -- Complies
25 Link profile 2 Vertical 30 — 1000 G08036849 -- Complies
25 Link profile 4 Horizontal 30 — 1000 G08036850 -- Complies
25 Link profile 4 Vertical 30 — 1000 G08036851 -- Complies
49 Link profile 0 Horizontal 30 — 1000 G08036852 -- Complies
49 Link profile 0 Vertical 30— 1000 G08036853 -- Complies
49 Link profile 2 Horizontal 30 — 1000 G08036854 -- Complies
49 Link profile 2 Vertical 30— 1000 G08036855 -- Complies
49 Link profile 4 Horizontal 30 — 1000 G08036856 -- Complies
49 Link profile 4 Vertical 30— 1000 G08036857 -- Complies
Test report RO8036801_rev30 Rev. 3.0 Order M080368 page 20 of 109
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Channel Modulation Polarization Frequency Graph(s) Remarks Result
Range (MHz) | (peak measurements)
49 Link profile O Horizontal 1000 — 10000 G08036858 -- Complies
49 Link profile O Vertical 1000 — 10000 G08036859 -- Complies
49 Link profile 2 Horizontal 1000 — 10000 G08036860 -- Complies
49 Link profile 2 Vertical 1000 — 10000 G08036861 -- Complies
49 Link profile 4 Horizontal 1000 — 10000 G08036862 -- Complies
49 Link profile 4 Vertical 1000 — 10000 G08036863 -- Complies
25 Link profile O Horizontal 1000 — 10000 G08036864 -- Complies
25 Link profile 0 Vertical 1000 — 10000 G08036865 -- Complies
25 Link profile 2 Horizontal 1000 — 10000 G08036866 -- Complies
25 Link profile 2 Vertical 1000 — 10000 G08036867 -- Complies
25 Link profile 4 Horizontal 1000 — 10000 G08036868 -- Complies
25 Link profile 4 Vertical 1000 — 10000 G08036869 -- Complies
0 Link profile O Horizontal 1000 — 10000 G08036870 -- Complies
0 Link profile O Vertical 1000 — 10000 G08036871 -- Complies
0 Link profile 2 Horizontal 1000 — 10000 G08036872 -- Complies
0 Link profile 2 Vertical 1000 — 10000 G08036873 -- Complies
0 Link profile 4 Horizontal 1000 — 10000 G08036874 -- Complies
0 Link profile 4 Vertical 1000 — 10000 G08036875 -- Complies
Remarks

During the test, the EUT was connected with antenna mod. WANTENNAXO010.

Reference documents
See clause 8 of this test report

Test equipment used (Id number - see clause 6 of this test report)

CMC S108, CMC S136, CMC S164

Measurement uncertainty: See clause 7 of this test report

Result

The requirements are met
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11.9 Emission of mains terminal disturbance voltage (continuous disturbance)

Test configuration and test method
Test site Laboratory

Auxiliary equipment See clause 4 of this test report

Environmental conditions

Temperature 20 °C Atmospheric pressure 99  kPa Relative humidity 45 %

Test set-up and execution

e  FCC Rules and Regulation; Titles 47 Part 15.207
e Internal Procedure PMO0O1

® See clause 4 of this test report

Test specification
Port: AC mains

EUT exercising
See clause 4 of this test report

Acceptance limits

Limits
Frequency range (MHz) dB(uV) Quasi-peak dB(uV) Average
0,15 to 0,50 66 to 56 56 to 46
0,50 to 5 56 46
5030 60 50
Result
Line Graphs Remarks Result
Line — (0V) G08036885 -- Complies
Line + (5V) G08036886 - Complies
Graphs Legend

PK: Peak; QP [1s] (quasi-peak at 1 second) values are marked with a X
AV: Average; AV [1s] (average at 1 second) values are marked with a +

Remarks
Y

Reference documents
See clause 8 of this test report

Test equipment used (Id number - see clause 6 of this test report)
CMC S001
Measurement uncertainty: See clause 7 of this test report

Result

The requirements are met
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11.10 Maximum permissible Exposure

Test configuration and test method

Test site Laboratory

Aucxiliary equipment See clause 4 of this test report

Environmental conditions

Temperature 21 °C Atmospheric pressure 100 kPa Relative humidity 45 %
Test set-up and execution
e FCC Rules and Regulation; Titles 47 Part 1.1310
e DA 00-705, march 30, 2000
e Internal Procedure PMO0O1
® See clause 4 of this test report
Test specification
Port: Antenna;
EUT exercising
See clause 4 of this test report
Acceptance limits
915/1500 mW/cm? = 0,61 mW/cm? max at 20cm of distance
Result
Power Density Limit Output Power Antenna Gain Power Density at Remarks
(mW/enr’) (mW) G 20cm
(mW/em?)
0,61 457,1 2 0,18 Measured
0,61 500 2 0,20 Declared
Remarks

Power Density = (P x G) / (4nR?)

Reference documents
See clause 8 of this test report

Test equipment used (Id number - see clause 6 of this test report)

CMC S129
Measurement uncertainty: See clause 7 of this test report

Result

The requirements are met
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12. Graphs and Tables

G08036801
*RBW 3 kHz Delta 1 [T1 ]
VBW 10 kHz 1.58 dB
Ref 20 dBm Att 50 dB SWT 60 ms 88.000000000 kHz
20 Marker| 1 [T1
-19({89 dBm
L10 a0zl 704000ho0 vuz||IEN
1 PK
VIEW
_O I
10 f A A

§ Q) N
i ™ -

W W
A o

——70

-80

Center 902.75 MHz 50 kHz/ Span 500 kHz
Date: 2.APR.2008 15:27:02

Test report RO8036801_rev30 Rev. 3.0 Order M080368 page 24 of 109



v A

Centro Misure Compatibilita S.r.1. =o

Via dell’Elettronica, 12/C Tuv

36016 Thiene (VI) TOV Rheintand
Appointed Laboratory

G08036802
*RBW 3 kHz Delta 1 [T1 ]
VBW 10 kHz 0.23 dB
Ref 20 dBm Att 50 dB SWT 60 ms 84.000000000 kHz
20 Marker| 1 [T1
-18L 71 dBm
10 202l 707000000 MH “
1 PK
VIEW Lo N

[N
/1 ;

B \Jv\ -

A.)Mj w v

et et

=70

-80

Center 902.75 MHz 50 kHz/ Span 500 kHz
Date: 2.APR.2008 15:28:22

Test report RO8036801_rev30 Rev. 3.0 Order M080368 page 25 of 109



v A

Centro Misure Compatibilita S.r.1. =o

Via dell’Elettronica, 12/C Tuv

36016 Thiene (VI) TOV Rheintand
Appointed Laboratory

*RBW 3 kHz Delta 1 [T1 ]
VBW 10 kHz -0.83 dB
Ref 20 dBm Att 50 dB SWT 115 ms 335.000000000 kHz
20 Marker| 1 [T1
—15.75 dBm
10 2902| 586000000 MH “
1 PK
VIEW
~0
——10
M M
20 Aﬁ \ »ij l PS
/ w \ PRN
|40 MIAWI \J{M
[P,
-50
\\AJ‘/ \*\,,Mll K
——60
=70
-80
Center 902.75 MHz 100 kHz/ Span 1 MHz
Date: 2.APR.2008 15:31:57

Test report RO8036801_rev30 Rev. 3.0 Order M080368 page 26 of 109



v A

Centro Misure Compatibilita S.r.1. =o

Via dell’Elettronica, 12/C Tuv

36016 Thiene (VI) TOV Rheintand
Appointed Laboratory

G08036804
*RBW 3 kHz Delta 1 [T1 ]
VBW 10 kHz 1.05 dB
Ref 20 dBm Att 50 dB SWT 60 ms 88.000000000 kH=z
20 Marker| 1 [T1
-19.31 dBm
Lo a15l 204000000 mu-|EN
1 PK
VIEW
—0
1o | I\\J 1\
%0 i\/ Wv/ - PS
/\'\/ \ PRN
L-30 / \]‘\
A i
ﬁ /\.n/j] KA A n
—HA6 0 ¥
; v
L—70
-80
Center 915.25 MHz 50 kHz/ Span 500 kHz
Date: 2.APR.2008 15:25:19

Test report RO8036801_rev30 Rev. 3.0 Order M080368 page 27 of 109



v A

Centro Misure Compatibilita S.r.1. =o

Via dell’Elettronica, 12/C Tuv

36016 Thiene (VI) TOV Rheintand
Appointed Laboratory

G08036805
*RBW 3 kHz Delta 1 [T1 ]
VBW 10 kHz 0.65 dB
Ref 20 dBm Att 50 dB SWT 60 ms 87.000000000 kHz
20 Marker| 1 [T1
—-21142 dBm
10 a15l 205000000 mu-|IEM
1 PK
VIEW
] /J\ /k
o i
;/'/ M\\l
L—20 Ps
7 PRN
——30 /AV \j\
|40 f
| 5o A / \ .n/ \L ﬂ'\
W - M
EVARVAN 4 wwm,u‘w
=70
-80
Center 915.25 MHz 50 kHz/ Span 500 kHz
Date: 2.APR.2008 15:22:53

Test report RO8036801_rev30 Rev. 3.0 Order M080368 page 28 of 109



CMC

Centro Misure Compatibilita S.r.1.
Via dell’Elettronica, 12/C

36016 Thiene (VI)

TUV

TOV Rheinland
Appointed Laboratory

G08036806

*RBW 3 kHz
VBW 10 kHz

Delta 1 [T1 ]
1.14 dB

Ref 20 dBm Att 50 dB SWT 115 ms 399.000000000 kHz
20 Marker| 1 [T1
-19.10 dBm
10 915l 044000000 MH “
1 PK
VIEW
Lo V‘
L-10
M Mg
l 20 ; Ny / PS
// w\““ﬂJuJ “*wp‘fdl \\\ PRN
L-30
/ﬂ \NJA
LS 0 A vl/ Ll /‘(\M
Y W
60
70
-80
Center 915.25 MHz 100 kHz/ Span 1 MHz
Date: 2.APR.2008 15:21:05
Test report RO8036801_rev30 Rev. 3.0 Order M080368 page 29 of 109



CMC

Centro Misure Compatibilita S.r.1.
Via dell’Elettronica, 12/C

36016 Thiene (VI)

TUV

TOV Rheinland
Appointed Laboratory

G08036807
*RBW 3 kHz Marker 1 [T1 ]
VBW 10 kHz -18.87 dBm
Ref 20 dBm Att 50 dB SWT 60 ms 927.204000000 MH=z
20 Delta L [T1 ]
-1.37 dB
L10 gal 0ooooopoo xu- |IEM
1 PK
VIEW
o
—10 A l\\\J u./j 7
20 i\’/ \1 \l PS
/V\J I mr/\ PRN
30 \]ﬂ
L _40 W/ \\1/\\}!\\
ﬂ M/l“ “'\/] VA ' \VU\{
I A\
L-70
-80
Center 927.25 MHz 50 kHz/ Span 500 kHz
Date: 2.APR.2008 15:38:23
Test report RO8036801_rev30 Rev. 3.0 Order M080368 page 30 of 109



CMC

36016 Thiene (VI)

Centro Misure Compatibilita S.r.1.
Via dell’Elettronica, 12/C

TUV

TOV Rheinland
Appointed Laboratory

G08036808
*RBW 3 kHz Delta 1 [T1 ]
VBW 10 kHz 0.87 dB
Ref 20 dBm Att 50 dB SWT 60 ms 86.000000000 kHz
20 Marker| 1 [T1
-19.57 dBm
L10 9 oac0onoo v |IEM
1 PK
VIEW
_O M
1
L—20 7 Ps
/‘/ \1 -
L-30
L-50 nwfrl} \r\J \AV/\M
WWH ATV
70
-80
Center 927.25 MHz 50 kHz/ Span 500 kHz
Date: 2.APR.2008 15:39:49
Test report RO8036801_rev30 Rev. 3.0 Order M080368 page 31 of 109



v A

Centro Misure Compatibilita S.r.1. =o

Via dell’Elettronica, 12/C Tuv

36016 Thiene (VI) TOV Rheintand
Appointed Laboratory

*RBW 3 kHz Delta 1 [T1 ]
VBW 10 kHz -0.85 dB
Ref 20 dBm Att 50 dB SWT 115 ms 320.000000000 kHz
20 Marker| 1 [T1
-15L28 dBm
L10 9 100000boo wmu- |IEN
1 PK
MAXH

——10

N«M\. J%\ y
/ My \\,/"V \ pRN

=60

=70

-80

Center 927.25 MHz 100 kHz/ Span 1 MHz
Date: 2.APR.2008 15:41:45

Test report RO8036801_rev30 Rev. 3.0 Order M080368 page 32 of 109



v A

Centro Misure Compatibilita S.r.1. =o

Via dell’Elettronica, 12/C Tuv

36016 Thiene (VI) TOV Rheintand
Appointed Laboratory

G08036810
*RBW 3 kHz Delta 1 [T1 ]
VBW 10 kHz -0.10 dB
Ref 20 dBm Att 50 dB SWT 225 ms —-500.000000000 kHz
20 Marker| 1 [T1
5. 54 dBm
1o 101’% 750000000 MH “
1 PK Y
VIEW
-0
110 }n{
20 uA ] Ps
( L \ -
) ,_ I pv u‘ r |
L d‘” | v I
50 il Ilr I A | r‘ L
=60 u '
=70
-80
Center 915.25 MHz 200 kHz/ Span 2 MHz
Date: 2.APR.2008 15:54:44

Test report RO8036801_rev30 Rev. 3.0 Order M080368 page 33 of 109



CMC

Centro Misure Compatibilita S.r.1.
Via dell’Elettronica, 12/C

36016 Thiene (VI)

TUV

TOV Rheinland
Appointed Laboratory

G08036811
*RBW 3 kHz Delta 1 [T1 ]
VBW 10 kHz 1.61 dB
Ref 20 dBm Att 50 dB SWT 225 ms —-500.000000000 kHz
20 Marker| 1 [T1
4,10 dBm
L10 a1sl 750000h00 vuz||IEN
1
1 PK
VIEW
J ‘ I ) PS
! r H -

/O

=70

-80

Center 915.25 MHz 200 kHz/

Date: 2.APR.2008 15:59:57

Span 2 MHz

Test report RO8036801_rev30 Rev. 3.0

Order M080368

page 34 of 109



CMC

Centro Misure Compatibilita S.r.1.
Via dell’Elettronica, 12/C

36016 Thiene (VI)

TUV

TOV Rheinland
Appointed Laboratory

G08036812

*RBW 3 kHz
VBW 10 kHz

Delta 1 [T1 ]
-2.11 dB

Ref 20 dBm Att 50 dB SWT 225 ms —-500.000000000 kHz
20 Marker| 1 [T1
591 dBm
10 9150750000000 M1 [ A |
Y
1 PK
VIEW
-0
L-10
—-20 r I / J I / A'll ﬂ [ PS
i 4/“ qM F \Ak fuuhqwr PRN
i W“ | W W \
40 i Y M g
50
--60
L-70
-80
Center 915.25 MHz 200 kHz/ Span 2 MHz
Date: 2.APR.2008 16:04:49
Test report RO8036801_rev30 Rev. 3.0 Order M080368 page 35 of 109



CMC

Centro Misure Compatibilita S.r.1.
Via dell’Elettronica, 12/C

36016 Thiene (VI)

TUV

TOV Rheinland
Appointed Laboratory

G08036813

RBW 1 MHz
VBW 3 MHz

Delta 1 [T1 ]
-0.35 dB

Ref 30 dBm Att 60 dB SWT 100 ms 49.800000 ms
30 Marker| 1 [T1
663 dBm
Y —1.387440 =& [ A |
Delta R [T1 ]

L PR¥ 3L06 dB

VIEW I
ri0 o OO0 s || TR

2 4
B |
o
L—10 Ps
PRN

-20
L 50 Laga b ptnnyy T | WTLIT VY ITRYRIPY
-40
——50
-60
-70
Center 915.25 MHz 10 ms/

Date: 3.APR.2008 08:50:06

Test report RO8036801_rev30 Rev. 3.0 Order M080368 page 36 of 109



v A

Centro Misure Compatibilita S.r.1. =o
Via dell’Elettronica, 12/C Tuv
36016 Thiene (VI) TOV Rheintand

Appointed Laboratory

G08036814
RBW 1 MHz Delta 2 [T1 ]
VBW 3 MHz -3.07 dB
Ref 30 dBm Att 60 dB SWT 100 ms —-34.200000 ms
30 Marker| 1 [T1
630 dBm
Y —4 164014 2 [ A |
Delta [L [T1 ]
1 PK* 0L37 d
VIEW T B TRG
Lo 30, 000PD00 ms
2 Y
—0
L—10 Ps
PRN
——20
,,3O,WMWWM Aaf M A M|'kal.LNvL-~_-'lvn—avA4JL(
——40
——50
——60
-70
Center 915.25 MHz 10 ms/
Date: 3.APR.2008 08:54:55

Test report RO8036801_rev30 Rev. 3.0 Order M080368 page 37 of 109



Centro Misure Compatibilita S.r.1.
Via dell’Elettronica, 12/C
36016 Thiene (VI)

TUV

TOV Rheinland
Appointed Laboratory

1 PK*
VIEW

Date:

G08036815
RBW 1 MHz Delta 1 [T1 ]
VBW 3 MHz -0.41 dB
Ref Att 60 dB SWT 100 ms 9.200000 ms
30 Marker| 1 [T1
6129 dBm
Y 4 164014 &
Delta R [T1 ]
-2199 dB
r1o T F2T.000pD00 ms
v
A
—0
——10
——20
WHVH"W%!AU HWMLW&Lkwﬂﬂb¢M¢qm#AﬂﬂJhHMML“‘ AR
——40
——50
——60
-70

Center 915.25 MHz

3.APR.2008

10 ms/

09:10:19

TRG

Ps
PRN

Test report R0O8036801_rev30

Rev. 3.0 Order M080368

page 38 of 109



CMC

Centro Misure Compatibilita S.r.1.
Via dell’Elettronica, 12/C

36016 Thiene (VI)

TUV

TOV Rheinland
Appointed Laboratory

G08036816

*RBW 10 kHz
VBW 30 kHz
Ref 30 dBm Att 60 dB SWT 300 ms

30

~20

1 PK

VIEW
10

Ps

PRN

——20

——60

-70

Center 915.25 MHz 3 MHz/

Date: 3.APR.2008 09:43:15

Span 30 MHz

Test report RO8036801_rev30 Rev. 3.0 Order M080368

page 39 of 109



CMC

Centro Misure Compatibilita S.r.1.
Via dell’Elettronica, 12/C

36016 Thiene (VI)

TUV

TOV Rheinland
Appointed Laboratory

G08036817
*RBW 10 kHz
VBW 30 kHz
Ref 30 dBm Att 60 dB SWT 300 ms

30

~20

1 PK
VIEW

10

Ps

PRN

——20

MLW

——60

-70

Center 915.25 MHz 3 MHz/

Date: 3.APR.2008 09:49:28

Span 30 MHz

Test report RO8036801_rev30 Rev. 3.0 Order M080368

page 40 of 109



v A

Centro Misure Compatibilita S.r.1. .1

Via dell’Elettronica, 12/C Tuv

36016 Thiene (VI) TOV Rheintand
Appointed Laboratory

G08036818

*RBW 10 kHz
VBW 30 kHz
Ref 30 dBm Att 60 dB SWT 300 ms

30

L0 [ A ]

1 PK

VIEW
10

|
Mw | -

——20 &

==

U U L

—
-
-
-
—
—
-—
—
-
-

Lo

——60

-70

Center 915.25 MHz 3 MHz/ Span 30 MHz

Date: 3.APR.2008 10:12:50

Test report RO8036801_rev30 Rev. 3.0 Order M080368 page 41 of 109



v A

Centro Misure Compatibilita S.r.1. =o

Via dell’Elettronica, 12/C Tuv

36016 Thiene (VI) TOV Rheintand
Appointed Laboratory

G08036828
*RBW 100 kH=z Marker 2 [T1 ]
VBW 300 kHz -17.78 dBm
Ref 10 dBm Att 40 dB SWT 2.5 ms 902.600000000 MHz
10 1 Marker| 1 [T1
A 5165 dBm
L0 902! 760000000 MH “
VIEW
——10 i \
——20
L 30 I PS
/ PRN
——40

)

A A A AR KA AH\,W\M'W“K M‘M.MM‘MJ polimillpn

' I eV v M v W

L-70

——80

-90

Center 902 MHz 1 MHz/ Span 10 MHz
Date: 3.APR.2008 13:34:33

Test report RO8036801_rev30 Rev. 3.0 Order M080368 page 42 of 109



v A

Centro Misure Compatibilita S.r.1. =o

Via dell’Elettronica, 12/C Tuv

36016 Thiene (VI) TOV Rheintand
Appointed Laboratory

G08036829
*RBW 100 kH=z Marker 2 [T1 ]
VBW 300 kHz -19.21 dBm
Ref 10 dBm Att 40 dB SWT 2.5 ms 902.600000000 MHz
10 1 Marker| 1 [T1
A 5L 55 dBm
L0 902! 760000000 MH “
1 PK
VIEW
——10
L 4
——20
L 30 PS
PRN

AAMMWAJ}WMWJ\ AMLJ\N\. .AMM‘/ MJ_W/\J\VU‘_A_IV AAN./\h

W \a V¥

L-70

——80

-90

Center 902 MHz 1 MHz/ Span 10 MHz
Date: 3.APR.2008 13:35:18

Test report RO8036801_rev30 Rev. 3.0 Order M080368 page 43 of 109



CMC

Centro Misure Compatibilita S.r.1.
Via dell’Elettronica, 12/C
36016 Thiene (VI)

TUV

TOV Rheinland
Appointed Laboratory

G08036830

*RBW 100 kH=z Marker 2 [T1 ]
VBW 300 kHz —-17.89 dBm
Ref 10 dBm Att 40 dB SWT 2.5 ms 902.480000000 MHz
10 1 Marker| 1 [T1
A 5073 dBm
L0 9021, 760000000 MH “
MAXH
l-10 i
L-20
L 30 j PS
——40 / M\
N MA// \\n
~N¥X«rqukﬂﬁﬁvv~ \Aﬂ/\Mvw V”L“*Nkl\ﬂhr»qALAﬁthMK«
L-70
l-80
-90
Center 902 MHz 1 MHz/ Span 10 MHz
Date: 3.APR.2008 13:37:10
Test report RO8036801_rev30 Rev. 3.0 Order M080368 page 44 of 109



v A

Centro Misure Compatibilita S.r.1. =o
Via dell’Elettronica, 12/C Tuv
36016 Thiene (VI) TOV Rheintand

Appointed Laboratory

G08036831
*RBW 100 kH=z Marker 1 [T1 ]
VBW 300 kHz -21.03 dBm
Ref 10 dBm Att 40 dB SWT 2.5 ms 927.420000000 MHz
10 2 Marker| 2 [T1
A 5L 46 dBm
Lo 9 60000000 MH “
VIEW
——10
i
——20
L 30 PS
PRN

——40

3
é?_
=

| g A "'A“H‘H"\lh%}"wj\v" VA. l'r” ”lh AA |

L-70

——80

-90

Center 928 MHz 1 MHz/ Span 10 MHz
Date: 3.APR.2008 13:41:10

Test report RO8036801_rev30 Rev. 3.0 Order M080368 page 45 of 109



v A

Centro Misure Compatibilita S.r.1.
Via dell’Elettronica, 12/C Tuv
36016 Thiene (VI) TOV Rheintand
Appointed Laboratory
G08036832
*RBW 100 kH=z Marker 1 [T1 ]
VBW 300 kHz —22.82 dBm
Ref 10 dBm Att 40 dB SWT 2.5 ms 927.420000000 MH=z
10 2 Marker| 2 [T1
A 5126 dBm
Lo 9 600000000 MH “
VIEW
--10
1-20
y
L 30 PS
PRN
I —40
--50
\"\A \HAMW\N JI\
Aot A A RYTERWR PPN BV PYRPY T PR Y
1—70
L-80
-90
Center 928 MHz 1 MHz/ Span 10 MHz
Date: 3.APR.2008 13:42:43
Order M080368 page 46 of 109

Test report R0O8036801_rev30 Rev. 3.0



v A

Centro Misure Compatibilita S.r.1. =o
Via dell"Elettronica, 12/C TUV

36016 Thiene (VI) TOV Rheinland

Appointed Laboratory

G08036833
*RBW 100 kH=z Marker 1 [T1 ]
VBW 300 kHz -17.63 dBm
Ref 10 dBm Att 40 dB SWT 2.5 ms 927.540000000 MHz
10 Marker| 2 [T1
3129 dBm
Lo 9 60000000 MH “

2
1 PK \
VIEW
——10 ¥

| .
)\ "

Attt s g Mt

L-70

——80

-90

Center 928 MHz 1 MHz/ Span 10 MHz
Date: 3.APR.2008 13:44:28

Test report RO8036801_rev30 Rev. 3.0 Order M080368 page 47 of 109



v A

Centro Misure Compatibilita S.r.1. =o

Via dell’Elettronica, 12/C Tuv

36016 Thiene (VI) TOV Rheintand
Appointed Laboratory

G08036834
*RBW 100 kH=z Marker 2 [T1 ]
VBW 300 kHz -17.60 dBm
Ref 10 dBm Att 40 dB SWT 2.5 ms 902.600000000 MHz

10 L 1 [T1

J LA AL AL A et e

HATAAMRIrRwANY
AR RVA AT
/J L

1 PK
VIEW

——40

——60

L-70

——80

-90

Center 902 MHz 1 MHz/ Span 10 MHz
Date: 3.APR.2008 13:52:26

Test report RO8036801_rev30 Rev. 3.0 Order M080368 page 48 of 109



CMC

Centro Misure Compatibilita S.r.1.
Via dell’Elettronica, 12/C
36016 Thiene (VI)

TUV

TOV Rheinland
Appointed Laboratory

1 PK
VIEW

Date:

G08036835

*RBW 100 kH=z Marker 2 [T1 ]
VBW 300 kHz -19.37 dBm
Ref 10 dBm Att 40 dB SWT 2.5 ms 902.600000000 MHz
10 L Marker| 1 [T1
M DLt o
Lo 2 oqfolo \M{ [ A |
+-10 / I/\ /I\ I}\ /\ \ ‘\
——20
L _30 I I ! PS
I / l M e
——40 f ¢
——50

-90

Center 902 MHz

3.APR.2008

13:53:54

1 MHz/

Span 10 MHz

Test report R0O8036801_rev30

Rev. 3.0

Order M080368

page 49 of 109



CMC

Centro Misure Compatibilita S.r.1.
Via dell’Elettronica, 12/C
36016 Thiene (VI)

TUV

TOV Rheinland
Appointed Laboratory

1 PK
VIEW

Date:

G08036836

*RBW 100 kHz

VBW 300 kHz

Marker 2 [T1 ]
-19.88 dBm

- _ .5 ms Mari:j.jS?szOOO MHz

I FIA AL QAL of e

AVavATATAATAATR
l W v U ¥ v l

40 /

Center 902 MHz

3.APR.2008

13:56:13

1 MHz/

Span 10 MHz

Test report R0O8036801_rev30

Rev. 3.0

Order M080368

page 50 of 109



v A

Centro Misure Compatibilita S.r.1. =o

Via dell’Elettronica, 12/C Tuv

36016 Thiene (VI) TOV Rheintand
Appointed Laboratory

G08036837
*RBW 100 kH=z Marker 2 [T1 ]
VBW 300 kHz —22.23 dBm
Ref 10 dBm Att 40 dB SWT 2.5 ms 927.420000000 MH=z
Marker| 1 [T1
5182 dBm
a 60000000 MH “
1 PK
VIEW
PS
PRN
B \'Mﬂ AAANM
| 6o \AJ\AW’\J\N/\A;\J lmr\w
L-70
——80
-90
Center 928 MHz 1 MHz/ Span 10 MHz
Date: 3.APR.2008 13:58:20

Test report RO8036801_rev30 Rev. 3.0 Order M080368 page 51 of 109



v A

Centro Misure Compatibilita S.r.1. =o

Via dell’Elettronica, 12/C Tuv

36016 Thiene (VI) TOV Rheintand
Appointed Laboratory

G08036838
*RBW 100 kH=z Marker 2 [T1 ]
VBW 300 kHz —-23.45 dBm
Ref 10 dBm Att 40 dB SWT 2.5 ms 927.420000000 MHz

10 1 [T1

DAL A AL AT B T

S RITATARA

______
 —
I
L

PRN

[
L
I

|
l
T .
|
‘\

o \\I“UNAAMJW“AWMM

A

L-70

——80

-90

Center 928 MHz 1 MHz/ Span 10 MHz
Date: 3.APR.2008 13:59:22

Test report RO8036801_rev30 Rev. 3.0 Order M080368 page 52 of 109



v A

Centro Misure Compatibilita S.r.1. =o

Via dell’Elettronica, 12/C Tuv

36016 Thiene (VI) TOV Rheintand
Appointed Laboratory

G08036839
*RBW 100 kH=z Marker 2 [T1 ]
VBW 300 kHz -16.32 dBm
Ref 10 dBm Att 40 dB SWT 2.5 ms 927.500000000 MHz

1 [T1

AN AL AL AL B S

sz A

——20

L 30 ‘ PS
U PRN

——40

——60

L-70

——80

-90

Center 928 MHz 1 MHz/ Span 10 MHz
Date: 3.APR.2008 14:02:30

Test report RO8036801_rev30 Rev. 3.0 Order M080368 page 53 of 109



CMC

Centro Misure Compatibilita S.r.1.
Via dell’Elettronica, 12/C

36016 Thiene (VI)

TUV

TOV Rheinland
Appointed Laboratory

G08036840
RBW 120 kHz
MT 20 ms

Att 10 dB AUTO PREAMP ON

‘/’B"“’ 100 100 MHz 1 Giiz
—90
=3 |,
TDS
—70
—60
—50
6DB
ggc_BoP . bc
A
i A et
N AT
—20
—10
0
30 MHz 1 GHz
Date: 4.APR.2008 10:30:38
Test report RO8036801_rev30 Rev. 3.0 Order M080368 page 54 of 109



CMC

Centro Misure Compatibilita S.r.1.
Via dell’Elettronica, 12/C

36016 Thiene (VI)

TUV

TOV Rheinland
Appointed Laboratory

dBpv
/m

Date:

G08036841
RBW 120 kHz
MT 20 ms

Att 10 dB AUTO PREAMP ON

100 100 MHz 1 GHz
90
80
70
60
50
EFCC_BQP
Pt
fo\w. A W pa
" wmuww/ W
10
0
30 MHz 1 GHz
4.APR.2008 10:46:43

6DB
DC

Test report R0O8036801_rev30 Rev. 3.0

Order M080368

page 55 of 109



CMC
Centro Misure Compatibilita S.r.1.
Via dell’Elettronica, 12/C
36016 Thiene (VI)

TUV

TOV Rheinland
Appointed Laboratory

Att 10 dB AUTO

G08036842
RBW 120 kHz
MT 1 ms

PREAMP ON

‘/’B"“’ 100 100 MHz 1 Giiz
—90
xR
TDS
—70
—60
—50
6DB
E§C_BOP | oc
e
- h ™M Al WWW
i, o b/ i
—20
—10
0
30 MHz 1 GHz
Date: 4.APR.2008 10:33:13
Test report RO8036801_rev30 Rev. 3.0 Order M080368 page 56 of 109



CMC
Centro Misure Compatibilita S.r.1.
Via dell’Elettronica, 12/C

36016 Thiene (VI)

TUV

TOV Rheinland
Appointed Laboratory

G08036843
RBW 120 kHz
MT 20 ms

Att 10 dB AUTO PREAMP ON

‘/’B"“’ 100 100 MHz 1 Giiz
—90
xR
TDS
—70
—60
—50
|
6DB
!
/| o
ho A “\i) .
M‘"“M P i
2o \.AWM
—10
0
30 MHz 1 GHz
Date: 4.APR.2008 10:45:24
Test report RO8036801_rev30 Rev. 3.0 Order M080368 page 57 of 109



CMC

Centro Misure Compatibilita S.r.1.
Via dell’Elettronica, 12/C
36016 Thiene (VI)

TUV

TOV Rheinland
Appointed Laboratory

dBpv
/m

Date:

G08036844
RBW 120 kHz
MT 1 ms

Att 10 dB AUTO PREAMP ON

100 100 MHz 1 GHz
—90
—80
—70
—60
50
];‘_‘{(‘lciB P |
i \ M e
Aot 7)o s
My, (V ¥
| 20 W
10
0
30 MHz 1 GHz

4.APR.2008 10:34:19

6DB
DC

Test report R0O8036801_rev30

Rev. 3.0 Order M080368

page 58 of 109



enie A

Centro Misure Compatibilita S.r.1. =o

Via dell’Elettronica, 12/C Tuv

36016 Thiene (VI) TOV Rheintand
Appointed Laboratory

G08036845
RBW 120 kHz
MT 20 ms

Att 10 dB AUTO PREAMP ON

dBpv

100 100 MHz 1 GHz
/m
—90
penci: I
TDS
—70
—60
—50
6DB
k;r(w‘ch = Il M DC
ﬁw Al Al M

—20 v

—10

30 MHz 1 GHz

Date: 4.APR.2008 10:43:41

Test report RO8036801_rev30 Rev. 3.0 Order M080368 page 59 of 109



CMC

Centro Misure Compatibilita S.r.1.
Via dell’Elettronica, 12/C
36016 Thiene (VI)

TUV

TOV Rheinland
Appointed Laboratory

G08036846
RBW 120 kHz
MT 20 ms
Att 10 dB AUTO PREAMP ON
‘/’B"“’ 100 100 MHz 1 GHz
—90
xR
TDS
—70
—60
—50
6DB
FgC_BYP | L oc
. .WMM
20 N\M‘ﬂ " ‘/M‘Akw\"W\M
—10
0
30 MHz 1 GHz
Date: 4.APR.2008 11:10:33
Test report RO8036801_rev30 Rev. 3.0 Order M080368 page 60 of 109



CMC
Centro Misure Compatibilita S.r.1.
Via dell’Elettronica, 12/C

36016 Thiene (VI)

TUV

TOV Rheinland
Appointed Laboratory

dBpv
/m

Date:

G08036847
RBW 120 kHz
MT 20 ms
Att 10 dB AUTO PREAMP ON
100 100 MHz 1 GHz
—90
—80
—70
—60
—50
EgC.BOP i
v
\%O\M y AWl
B ha T WA
10
0
30 MHz 1 GHz
4.APR.2008 10:49:17

6DB
DC

Test report R0O8036801_rev30

Rev. 3.0 Order M080368

page 61 of 109



CMC
Centro Misure Compatibilita S.r.1.
Via dell’Elettronica, 12/C

36016 Thiene (VI)

TUV

TOV Rheinland
Appointed Laboratory

G08036848
RBW 120 kHz
MT 20 ms
Att 10 dB AUTO PREAMP ON
‘/’B"“’ 100 100 MHz 1 GHz
—90
xR
TDS
70
—60
—50
6DB
ggc_BoP bc
- o W
| 50 g o]
—10
0
30 MHz 1 GHz
Date: 4.APR.2008 11:09:22
Test report RO8036801_rev30 Rev. 3.0 Order M080368 page 62 of 109



enie A

Centro Misure Compatibilita S.r.1. =o

Via dell’Elettronica, 12/C Tuv

36016 Thiene (VI) TOV Rheintand
Appointed Laboratory

G08036849
RBW 120 kHz
MT 20 ms

Att 10 dB AUTO PREAMP ON

dBpv

100 100 MHz 1 GHz
/m
—90
penci: I
TDS
—70
—60
—50
6DB
ggc_BoP bc

==
i
L
2l
Z|

b0
. NNA‘AW MWM

—10

30 MHz 1 GHz

Date: 4.APR.2008 10:50:29

Test report RO8036801_rev30 Rev. 3.0 Order M080368 page 63 of 109



CMC

Centro Misure Compatibilita S.r.1.
Via dell’Elettronica, 12/C
36016 Thiene (VI)

TUV

TOV Rheinland
Appointed Laboratory

G08036850
RBW 120 kHz
MT 20 ms
Att 10 dB AUTO PREAMP ON
dBuv | 00 100 MHz 1 GHz
/m
o0
xR
70
60
50
fgC_BOP NiF
')
30 W
e "W‘Nk WWM
-20 ol
10
0
30 MHz 1 GHz

Date: 4.APR.2008 11:08:07

6DB
DC

Test report R0O8036801_rev30

Rev. 3.0 Order M080368

page 64 of 109



CMC

Centro Misure Compatibilita S.r.1.
Via dell’Elettronica, 12/C
36016 Thiene (VI)

TUV

TOV Rheinland
Appointed Laboratory

G08036851
RBW 120 kHz
MT 20 ms

Att 10 dB AUTO PREAMP ON

dBpv

100 100 MHz 1 GHz
/m

—90
penci: I

—70

—60

50

5gc_BgP Iy

%0\\/” nuh Ly M//vlu

20 LMW&AA s “NwMN*WJM\FﬁyM

—10

0

30 MHz 1 GHz

Date: 4.APR.2008 11:06:43

6DB
DC

Test report R0O8036801_rev30

Rev. 3.0 Order M080368

page 65 of 109



enie A

Centro Misure Compatibilita S.r.1. =o

Via dell’Elettronica, 12/C Tuv

36016 Thiene (VI) TOV Rheintand
Appointed Laboratory

G08036852
RBW 120 kHz
MT 20 ms
Att 10 dB AUTO PREAMP ON
dBuv | 00 100 MHz 1 GHE
/m
90
xR
TDS
70
lco

6DB

—10

30 MHz 1 GHz

Date: 4.APR.2008 11:12:11

Test report RO8036801_rev30 Rev. 3.0 Order M080368 page 66 of 109



CMC
Centro Misure Compatibilita S.r.1.
Via dell’Elettronica, 12/C

36016 Thiene (VI)

TUV

TOV Rheinland
Appointed Laboratory

G08036853
RBW 120 kHz
MT 20 ms
Att 10 dB AUTO PREAMP ON

‘/’B"“’ 100 100 MHz 1 GHl

—90
xR

TDS

70

—60

—50

6DB
ggc_Bge |, nc
s

%0\. 4| M_” Www

| 20 ]

—10

0

30 MHz 1 GHz
Date: 4.APR.2008 11:23:59

Test report RO8036801_rev30 Rev. 3.0 Order M080368 page 67 of 109



CMC
Centro Misure Compatibilita S.r.1.
Via dell’Elettronica, 12/C

36016 Thiene (VI)

TUV

TOV Rheinland
Appointed Laboratory

G08036854
RBW 120 kHz
MT 20 ms
Att 10 dB AUTO PREAMP ON

‘/’B"“’ 100 100 MHz 1 GHE

—90
xR

TDS

—70

—60

—50

6DB
ELC_BOP || oc
a4

30 W "‘NMW

A Nrw‘JV\UL,WM WWW

20 - v

—10

0

30 MHz 1 GHz
Date: 4.APR.2008 11:18:27

Test report RO8036801_rev30 Rev. 3.0 Order M080368 page 68 of 109



CMC

Centro Misure Compatibilita S.r.1.
Via dell’Elettronica, 12/C
36016 Thiene (VI)

TUV

TOV Rheinland
Appointed Laboratory

Att 10 dB AUTO

G08036855
RBW 120 kHz
MT 20 ms

PREAMP ON

dBpv

100 100 MHz 1 GHfz
/m
—90
=3 |,
TDS
—70
—60
—50
6DB
};\_‘r(\"c*B = | DC
[N
K/[O\. V| W/W”‘W
M T e
—10
0
30 MHz 1 GHz
Date: 4.APR.2008 11:22:18
Test report RO8036801_rev30 Rev. 3.0 Order M080368 page 69 of 109



enie A

Centro Misure Compatibilita S.r.1. =o

Via dell’Elettronica, 12/C Tuv

36016 Thiene (VI) TOV Rheintand
Appointed Laboratory

G08036856
RBW 120 kHz
MT 20 ms
Att 10 dB AUTO PREAMP ON
dBuv | 00 100 MHz 1 GHE
/m
90
xR
TDS
70
lco

A5CB9F | Iy zzB
o
M"WW
IR AU T " ardpalerd
L 20 M"‘/kn 4 W
Uy
—10
0
30 MHz 1 GHz

Date: 4.APR.2008 11:19:40

Test report RO8036801_rev30 Rev. 3.0 Order M080368 page 70 of 109



enie A

Centro Misure Compatibilita S.r.1. =o

Via dell’Elettronica, 12/C Tuv

36016 Thiene (VI) TOV Rheintand
Appointed Laboratory

G08036857
RBW 120 kHz
MT 20 ms

Att 10 dB AUTO PREAMP ON

dBpv

100 100 MHz 1 GHfz
/m

—90
penci: I

—70

“_

6DB

—10

30 MHz 1 GHz

Date: 4.APR.2008 11:21:01

Test report RO8036801_rev30 Rev. 3.0 Order M080368 page 71 of 109



CMC

36016 Thiene (VI)

Centro Misure Compatibilita S.r.1.
Via dell’Elettronica, 12/C

TUV

TOV Rheinland
Appointed Laboratory

Att 10 dB AUTO

G08036858
RBW 1 MHz
MT 20 ms

PREAMP ON

dBuv 90 10 GHz
/m

—80
1 PK | FCCBHPK
MAXH

70
% TDS

—60

FCCBHAV N
. e ™ N
A
WI\M*W
M“’E'AJW«WW‘“ M /J J——— 6DB
/_NWI‘N/ DC
e
il ]
—20
—10
0

1 GHz 10 GHz

Date: 4.APR.2008 11:43:56
Test report RO8036801_rev30 Rev. 3.0 Order M080368 page 72 of 109



CMC
Centro Misure Compatibilita S.r.1.
Via dell’Elettronica, 12/C

36016 Thiene (VI)

TUV

TOV Rheinland
Appointed Laboratory

dBpv
/m

1 PK
MAXH

Date:

Att 10 dB AUTO

G08036859
RBW 1 MHz
MT 20 ms

PREAMP ON

90 10 GHz
—80
FCCBHPK
—70
—60
FCCBHAV N
| 5o M AJVAJW’J\AM
PP e TN AV”M / —
NAWNAGIP TG
|t
/’FJ¢~/¢~*~
A/pPJ P N
e ————
—20
—10
0
1 GHz 10 GHz
4.APR.2008 11:48:08

6DB
DC

Test report R0O8036801_rev30

Rev. 3.0

Order M080368

page 73 of 109



enie A

Centro Misure Compatibilita S.r.1. =o
Via dell’Elettronica, 12/C TUV

36016 Thiene (VI) TOV Rheinland
Appointed Laboratory

G08036860
RBW 1 MHz
MT 20 ms

Att 10 dB AUTO PREAMP ON

dBpv
/m

90 10 GHz

—80

1 PK | FCCBHPK
MAXH

—70

—60

FCCBHAV

WA

—50

]

\

DC

—20

—10

1 GHz 10 GHz

Date: 4.APR.2008 11:42:25

Test report RO8036801_rev30 Rev. 3.0 Order M080368 page 74 of 109



CMC

36016 Thiene (VI)

Centro Misure Compatibilita S.r.1.
Via dell’Elettronica, 12/C

TUV

TOV Rheinland
Appointed Laboratory

dBpv
/m

1 PK
MAXH

Date:

Att 10 dB AUTO

G08036861
RBW 1 MHz
MT 20 ms

PREAMP ON

90 10 GHz
80
FCCBHPK
70
6o
FCCBHAV N
N&ij pA

50 NNV

Ngwww“MN)VMpm
et W e

fwwﬁ*’“w’JJ

[JUURE SIS

|
20
10
0
1 GHz 10 GHz

4.APR.2008 11:47:03

6DB
DC

Test report R0O8036801_rev30

Rev. 3.0

Order M080368

page 75 of 109



CMC

Centro Misure Compatibilita S.r.1.
Via dell’Elettronica, 12/C
36016 Thiene (VI)

TUV

TOV Rheinland
Appointed Laboratory

Att 10 dB AUTO

G08036862
RBW 1 MHz
MT 20 ms

PREAMP ON

dBuv 90 10 GHz
/m
—80
1 PK | FCCBHPK
MAXH
70
% TDS
—60
FCCBHAV \
. i o W e
He *WW\ZU"% Ak /_J | =T 6DB
/W,M/”‘/w_ﬁ DC
O N
’L&u\_’.,_/ e
—20
—10
0
1 GHz 10 GHz
Date: 4.APR.2008 11:40:32
Test report RO8036801_rev30 Rev. 3.0 Order M080368 page 76 of 109



CMC
Centro Misure Compatibilita S.r.1.
Via dell’Elettronica, 12/C

36016 Thiene (VI)

TUV

TOV Rheinland
Appointed Laboratory

Att 10 dB AUTO

G08036863
RBW 1 MHz
MT 20 ms

PREAMP ON

dBuv 90 10 GHz
/m
—80
1 PK | FCCBHPK
MAXH
70
Egég TDS
—60
FCCBHAV
A
50 I
M MMMW"“W
A}‘Wﬂmﬂ«;‘w f-/ [ — . 6DB
,’I”Aﬁ“,,~¢-/J DC
= e
—20
—10
0
1 GHz 10 GHz
Date: 4.APR.2008 11:45:33
Test report RO8036801_rev30 Rev. 3.0 Order M080368 page 77 of 109



CMC
Centro Misure Compatibilita S.r.1.
Via dell’Elettronica, 12/C

TUV

TOV Rheinland

36016 Thiene (VI)
Appointed Laboratory
G08036864
)36 RBW 1 MHz
MT 20 ms
Att 0 dB AUTO PREAMP ON
dBuv 100 10 GHz
/m
—90
SGL
1 PK
CLRWR
80
2 av] FCCBHPK
DS
o
60
FCCBHAV "
Nl v
- M MWN’“'”W
R e 6DB
ot ﬁM A/_J ac
aEPRS T . |~
WWI—’V
30 ]
S
20
-10
0
1 GHz 10 GHz
Date: 28.APR.2008 14:41:16

Test report R0O8036801_rev30 Rev. 3.0

Order M080368

page 78 of 109



CMC
Centro Misure Compatibilita S.r.1.
Via dell’Elettronica, 12/C

36016 Thiene (VI)

TUV

TOV Rheinland
Appointed Laboratory

G08036865
RBW 1 MHz
MT 20 ms
Att 10 dB AUTO PREAMP ON
dBuv 90 10 GHz
/m
Fso
1 PK | FCCBHPK
MAXH
70
% TDS
60
FCCBHAV
5o M A MWW
WM,N«/ e T
WMWMM
L AMW /M/ p— 6DB
MW— DC
J/»‘ E—
m
20
10
0
1 GHz 10 GHz
Date: 4.APR.2008 11:49:35
Test report RO8036801_rev30 Rev. 3.0 Order M080368 page 79 of 109



CMC

Centro Misure Compatibilita S.r.1.
Via dell’Elettronica, 12/C

36016 Thiene (VI)

TUV

TOV Rheinland
Appointed Laboratory

G08036866
)36 RBW 1 MHz
MT 20 ms
Att 0 dB AUTO PREAMP ON
dBuv 100 10 GHz
/m
—90
SGL
1 PK
CLRWR
—80
m FCCBHPK
L0 TDS
—60
FCCBHAV N
Wv /\-.r\iwl
B M T
PRI ety
N 6DB
e e ™) ] ac
Ny v e —
]
A A
—20
—10
0
1 GHz 10 GHz
Date: 28.APR.2008 14:42:00
Test report RO8036801_rev30 Rev. 3.0 Order M080368 page 80 of 109



CMC
Centro Misure Compatibilita S.r.1.
Via dell’Elettronica, 12/C

36016 Thiene (VI)

TUV

TOV Rheinland
Appointed Laboratory

dBpv
/m

1 PK
MAXH

Date:

G08036867
RBW 1 MHz
MT 20 ms

Att 10 dB AUTO PREAMP ON

90

10 GHz

—80

FCCBHPK

—70

—60

FCCBHAV

—50

[
ob

NT=V

\

T

—20

—10

1 GHz

4.APR.2008

11:50:54

10 GHz

6DB
DC

Test report R0O8036801_rev30

Rev. 3.0 Order M080368

page 81 of 109



CMC

Centro Misure Compatibilita S.r.1.
Via dell’Elettronica, 12/C

36016 Thiene (VI)

TUV

TOV Rheinland
Appointed Laboratory

dBpv
/m

1 PK
CLRWR

2 av

Date:

G08036868
)36 RBW 1 MHz
MT 20 ms
Att 0 dB AUTO PREAMP ON
100 10 GHz
—90
—80
FCCBHPK
—70
—60
FCCBHAV
50 WM WAMNW
" Lo st Mwwwww
s w“ T m/_J
™™
WW//M

30 —

—20

—10

0

1 GHz 10 GHz
28.APR.2008 14:42:42

SGL

6DB
AC

Test report R0O8036801_rev30

Rev. 3.0

Order M080368

page 82 of 109



CMC
Centro Misure Compatibilita S.r.1.
Via dell’Elettronica, 12/C

36016 Thiene (VI)

TUV

TOV Rheinland
Appointed Laboratory

dBpv
/m

1 PK
MAXH

Date:

Att 10 dB AUTO

G08036869
RBW 1 MHz
MT 20 ms

PREAMP ON

90

10 GHz

—80

FCCBHPK

—70

—60

FCCBHAV

—50

3 II

Mb‘i“l‘\l\w""""v&'"

e

ik
\

—20

—10

1 GHz

4.APR.2008

11:52:00

10 GHz

6DB
DC

Test report R0O8036801_rev30

Rev. 3.0

Order M080368

page 83 of 109



CMC

Centro Misure Compatibilita S.r.1.
Via dell’Elettronica, 12/C
36016 Thiene (VI)

TUV

TOV Rheinland
Appointed Laboratory

dBpv
/m

1 PK
CLRWR

2 av

Date:

Att 0 dB AUTO

G08036870
RBW 1 MHz
MT 20 ms

PREAMP ON

100

10 GHz

—90

—80

FCCBHPK

—70

—60

FCCBHAV

—50

—20

—10

1 GHz

28 .APR.2008

14:36:19

10 GHz

SGL

6DB
AC

Test report R0O8036801_rev30

Rev. 3.0

Order M080368

page 84 of 109



enie A

Centro Misure Compatibilita S.r.1. =o
Via dell’Elettronica, 12/C Tuv
36016 Thiene (VI) TOV Rheintand
Appointed Laboratory
G08036871
08036871 RBW 1 MHz
MT 20 ms
Att 0 dB AUTO PREAMP ON
jBuV 100 10 GHz
m
—90
SGL
1 PK
CLRWR
—80
FCCBHPK
[2_av] .
[,
—60
FCCBHAV

N M N kil ul .
/,.M"M

4o } I‘|A‘M¢k”Mvww f\/—J ac
1

—20

—10

1 GHz 10 GHz

Date: 28.APR.2008 14:37:02

Test report RO8036801_rev30 Rev. 3.0 Order M080368 page 85 of 109



CMC

Centro Misure Compatibilita S.r.1.
Via dell’Elettronica, 12/C
36016 Thiene (VI)

TUV

TOV Rheinland
Appointed Laboratory

dBpv
/m

1 PK
CLRWR

2 av

Date:

Att 0 dB AUTO

G08036872
RBW 1 MHz
MT 20 ms

PREAMP ON

100

10 GHz

—90

—80

FCCBHPK

—70

—60

FCCBHAV

—50

W4

4 4 I{A#ﬁnqrAfAAAJMWNJ

e

é
VLS
a

—20

—10

1 GHz

28.APR.2008 14:37:50

10 GHz

SGL

6DB
AC

Test report R0O8036801_rev30

Rev. 3.0

Order M080368

page 86 of 109



CMC

36016 Thiene (VI)

Centro Misure Compatibilita S.r.1.
Via dell’Elettronica, 12/C

TUV

TOV Rheinland
Appointed Laboratory

dBpv
/m

1 PK
CLRWR

2 av

Date:

Att 0 dB AUTO

G08036873
RBW 1 MHz
MT 20 ms

PREAMP ON

100

10 GHz

—90

—80

FCCBHPK

—70

—60

FCCBHAV

|u|n“FwMMNMM
AT ~

AR

\

—30

—20

—10

1 GHz

28.APR.2008 14:38:39

10 GHz

SGL

6DB
AC

Test report R0O8036801_rev30

Rev. 3.0

Order M080368

page 87 of 109



CMC

Centro Misure Compatibilita S.r.1.
Via dell’Elettronica, 12/C
36016 Thiene (VI)

TUV

TOV Rheinland
Appointed Laboratory

dBpv
/m

1 PK
CLRWR

2 av

Date:

Att 0 dB AUTO

G08036874
RBW 1 MHz
MT 20 ms

PREAMP ON

100 10 GHz
—90
—80
FCCBHPK
—70
—60
FCCBHAV N
B M A "
40 bt &AJ‘M /\/‘J
L
/,_mv“-'—"
P e e

—20
—10

0

1 GHz 10 GHz

28 .APR.2008

14:39:29

SGL

6DB
AC

Test report R0O8036801_rev30

Rev. 3.0

Order M080368

page 88 of 109



CMC

Centro Misure Compatibilita S.r.1.
Via dell’Elettronica, 12/C

36016 Thiene (VI)

TUV

TOV Rheinland
Appointed Laboratory

Att 0 dB AUTO

G08036875
RBW 1 MHz
MT 20 ms

PREAMP ON

dBuv 100 10 GHz
/m
—90
1 PK
CLRWR
—80
m FCCBHPK
[,
—60
FCCBHAV 1l
| W
—50 W
M MM"MW
Y o
AR TP A |-
,/NVMM
e
A/'_l W
—30
b
—20
—10
0
1 GHz 10 GHz

Date: 28.APR.2008

14:40:

18

SGL

6DB
AC

Test report R0O8036801_rev30

Rev. 3.0

Order M080368

page 89 of 109



enie A

Centro Misure Compatibilita S.r.1. =o

Via dell’Elettronica, 12/C Tuv

36016 Thiene (VI) TOV Rheintand
Appointed Laboratory

G08036876

*RBW 100 kHz
VBW 300 kHz
Ref 10 dBm *Att 10 dB SWT 1 s

—-10

—-20

—-30

——40

3DB
| 50 aAc

—-60

W&HW & uLn“‘"LWMM P~ A AT b A ]|

—-80

-90

Start 10 MHz 999 MHz/ Stop 10 GHz

Date: 4.APR.2008 15:54:48

Test report RO8036801_rev30 Rev. 3.0 Order M080368 page 90 of 109



enie A

Centro Misure Compatibilita S.r.1. =o

Via dell’Elettronica, 12/C Tuv

36016 Thiene (VI) TOV Rheintand
Appointed Laboratory

G08036877

*RBW 100 kHz
VBW 300 kHz
Ref 10 dBm *Att 10 dB SWT 1 s

—-10

—-20

—-30

——40

3DB
| 50 aAc

—-60

—-80

-90

Start 10 MHz 999 MHz/ Stop 10 GHz

Date: 4.APR.2008 15:56:13

Test report RO8036801_rev30 Rev. 3.0 Order M080368 page 91 of 109



enie A

Centro Misure Compatibilita S.r.1. =o

Via dell’Elettronica, 12/C Tuv

36016 Thiene (VI) TOV Rheintand
Appointed Laboratory

G08036878

*RBW 100 kHz
VBW 300 kHz
Ref 10 dBm *Att 10 dB SWT 1 s

10

—-10

—-20

—-30

——40

3DB
| 50 aAc

—-60

QA TE T T | I 1 + N A 1
Al W e A AL N O ST ORI U AT [ W g A UAZAd MU

—-80

-90

Start 10 MHz 999 MHz/ Stop 10 GHz

Date: 4.APR.2008 15:57:27

Test report RO8036801_rev30 Rev. 3.0 Order M080368 page 92 of 109



enie A

Centro Misure Compatibilita S.r.1. =o

Via dell’Elettronica, 12/C Tuv

36016 Thiene (VI) TOV Rheintand
Appointed Laboratory

G08036879

*RBW 100 kHz
VBW 300 kHz
Ref 10 dBm *Att 10 dB SWT 1 s

—-10

—-20

—-30

——40

3DB
| 50 aAc

—-60

M A M u B 1 b (A IAI 1 1 L 1 A.
LA e N P S v e i e vy W

—-80

-90

Start 10 MHz 999 MHz/ Stop 10 GHz

Date: 4.APR.2008 15:59:04

Test report RO8036801_rev30 Rev. 3.0 Order M080368 page 93 of 109



enie A

Centro Misure Compatibilita S.r.1. =o

Via dell’Elettronica, 12/C Tuv

36016 Thiene (VI) TOV Rheintand
Appointed Laboratory

G08036880

*RBW 100 kHz
VBW 300 kHz
Ref 10 dBm *Att 10 dB SWT 1 s

—-10

—-20

—-30

——40

3DB
| 50 aAc

—-60

A N A AR oy o AR T el 0%

—-80

-90

Start 10 MHz 999 MHz/ Stop 10 GHz

Date: 4.APR.2008 15:59:46

Test report RO8036801_rev30 Rev. 3.0 Order M080368 page 94 of 109



enie A

Centro Misure Compatibilita S.r.1. =o

Via dell’Elettronica, 12/C Tuv

36016 Thiene (VI) TOV Rheintand
Appointed Laboratory

G08036881

*RBW 100 kHz
VBW 300 kHz
Ref 10 dBm *Att 10 dB SWT 1 s

—-10

—-20

—-30

——40

3DB
| 50 aAc

—-60

—-80

-90

Start 10 MHz 999 MHz/ Stop 10 GHz

Date: 4.APR.2008 16:00:30

Test report RO8036801_rev30 Rev. 3.0 Order M080368 page 95 of 109



enie A

Centro Misure Compatibilita S.r.1. =o

Via dell’Elettronica, 12/C Tuv

36016 Thiene (VI) TOV Rheintand
Appointed Laboratory

G08036882

*RBW 100 kHz
VBW 300 kHz
Ref 10 dBm *Att 10 dB SWT 1 s

—-10

—-20

—-30

——40

3DB
| 50 aAc

W M |' W@MWNMMWMWW WS NS T

—-80

-90

Start 10 MHz 999 MHz/ Stop 10 GHz

Date: 4.APR.2008 16:01:41

Test report RO8036801_rev30 Rev. 3.0 Order M080368 page 96 of 109



enie A

Centro Misure Compatibilita S.r.1. =o

Via dell’Elettronica, 12/C Tuv

36016 Thiene (VI) TOV Rheintand
Appointed Laboratory

G08036883

*RBW 100 kHz
VBW 300 kHz
Ref 10 dBm *Att 10 dB SWT 1 s

—-10

—-20

—-30

——40

3DB
| 50 aAc

—-60

IW@W 4 " oy
F e e A AT AR e R g

—-80

-90

Start 10 MHz 999 MHz/ Stop 10 GHz

Date: 4.APR.2008 16:02:23

Test report RO8036801_rev30 Rev. 3.0 Order M080368 page 97 of 109



CMC

Centro Misure Compatibilita S.r.1.
Via dell’Elettronica, 12/C

36016 Thiene (VI)

TUV

TOV Rheinland
Appointed Laboratory

G08036884

*RBW 100 kHz
VBW 300 kHz
Ref 10 dBm *Att 10 dB SWT 1 s

10

—-10

—-20

—-30

——40

—-50

—-60

—-80

-90

Start 10 MHz 999 MHz/

Date: 4.APR.2008 16:03:07

Stop 10 GHz

3DB
AC

Test report R0O8036801_rev30 Rev. 3.0 Order M080368

page 98 of 109



CMC

Centro Misure Compatibilita S.r.1.
Via dell’Elettronica, 12/C
36016 Thiene (VI)

TUV

TOV Rheinland
Appointed Laboratory

G08036885

CMC Centro Misure Compatibilita® Srl

Emissioni 0.15 - 30 MHz

In trasmissione
Bert. 080036885
Line ~(5V):
%omment:

Mkr : 340.00 kHz 33.8 dBuV
dBuVv Mkr : 340.00 kHz 13.9 dBuV

90

80

70

/

60

/

55022BQP

50

55022BAV

40
1

30 |
| |
| |
[l |
T T
20 | [ [
| |
~A | |/ ¢ A
VALY
10 i
o
0.15 1 30
MHz

PAGE 1

Test report R0O8036801_rev30

Rev. 3.0

Order M080368

page 99 of 109



enie A

Centro Misure Compatibilita S.r.1. =o

Via dell’Elettronica, 12/C Tuv

36016 Thiene (VI) TOV Rheintand
Appointed Laboratory

G08036886
CMC Centro Misure Compatibilita® Srl
Emissioni 0.15 - 30 MHz
In_trasmissione
Bert. 080036886
Line +(5V):
FY%aomment:
Mkr : 335.00 kHz 33.6 dBuV
dBuVv Mkr : 335.00 kHz 12.5dBuV
90
80
70
\
60 55022BQP
\
50 55022BAV

40

30

20

MH.
PAGE 1 =

Test report RO8036801_rev30 Rev. 3.0 Order M080368 page 100 of 109



v A

Centro Misure Compatibilita S.r.1. =o

Via dell’Elettronica, 12/C Tuv

36016 Thiene (VI) TOV Rheintand
Appointed Laboratory

G08036887
*RBW 3 MHz Marker 1 [T1 ]
VBW 10 MH=z 6.63 dBm

Ref 20 dBm Att 50 dB SWT 2.5 ms 902.710000000 MHz

20

10 [ A |
1 PK /_‘\
VIEW 1 N

/ N
L/ N\

™ e

——50

=70

-80

Center 902.75 MHz 2 MHz/ Span 20 MHz

Test report RO8036801_rev30 Rev. 3.0 Order M080368 page 101 of 109



CMC

Centro Misure Compatibilita S.r.1.
Via dell’Elettronica, 12/C

36016 Thiene (VI)

TUV

TOV Rheinland
Appointed Laboratory

G08036888

*RBW 3 MHz Marker 1 [T1 ]
VBW 10 MHz 6.51 dBm
Ref 20 dBm Att 50 dB SWT 2.5 ms 902.750000000 MHz
20
10 [ A |
1 PK /J \
VIEW 4l N

/ N

\

\\4 PRN
| PR

=70

-80

Center 902.75 MHz 2 MHz/

Span 20 MHz

Test report R0O8036801_rev30 Rev. 3.0 Order M080368

page 102 of 109



CMC

Centro Misure Compatibilita S.r.1.
Via dell’Elettronica, 12/C

36016 Thiene (VI)

TUV

TOV Rheinland
Appointed Laboratory

G08036889

*RBW 3 MHz Marker 1 [T1 ]
VBW 10 MHz 6.54 dBm
Ref 20 dBm Att 50 dB SWT 2.5 ms 902.630000000 MHz
20
10 L [ A |

1 PK ////dfr!Lk\\\\\\
VIEW i

/ .

<

- I

S
>

=70

-80

Center 902.75 MHz 2 MHz/

Span 20 MHz

Test report R0O8036801_rev30 Rev. 3.0 Order M080368

page 103 of 109



v A

Centro Misure Compatibilita S.r.1. =o

Via dell’Elettronica, 12/C Tuv

36016 Thiene (VI) TOV Rheintand
Appointed Laboratory

G08036890
*RBW 3 MHz Marker 1 [T1 ]
VBW 10 MHz 6.51 dBm

Ref 20 dBm Att 50 dB SWT 2.5 ms 915.330000000 MHz

20

10 [ A |
1 PK /"'_\
- “ \\

l _10 N

AN
/ \m -

Mﬂﬂhu} AV Ay
VANV VA NN N

——40

-80

Center 915.25 MHz 2 MHz/ Span 20 MHz

Test report RO8036801_rev30 Rev. 3.0 Order M080368 page 104 of 109



CMC

Centro Misure Compatibilita S.r.1.
Via dell’Elettronica, 12/C

36016 Thiene (VI)

TUV

TOV Rheinland
Appointed Laboratory

G08036891
*RBW 3 MHz Marker 1 [T1 ]
VBW 10 MHz 6.45 dBm

Ref 20 dBm Att 50 dB SWT 2.5 ms 915.330000000 MHz

20

|10 [ A |
1 PK /—’_ L\
VIEW A N

/ N

AN

SR

=70

-80

Center 915.25 MHz 2 MHz/

Span 20 MHz

Test report R0O8036801_rev30 Rev. 3.0 Order M080368

page 105 of 109



CMC

Centro Misure Compatibilita S.r.1.
Via dell’Elettronica, 12/C

36016 Thiene (VI)

TUV

TOV Rheinland
Appointed Laboratory

G08036892

*RBW 3 MHz Marker 1 [T1 ]
VBW 10 MHz 6.39 dBm
Ref 20 dBm Att 50 dB SWT 2.5 ms 915.330000000 MHz
20
10 [ A |
1 Px /,_\
VIEW Lo P N

N

——20

AN

\m PRN
o

——40

-80

Center 915.25 MHz 2 MHz/

Span 20 MHz

Test report R0O8036801_rev30 Rev. 3.0 Order M080368

page 106 of 109



CMC

Centro Misure Compatibilita S.r.1.
Via dell’Elettronica, 12/C

36016 Thiene (VI)

TUV

TOV Rheinland
Appointed Laboratory

G08036893

*RBW 3 MHz

Marker 1 [T1 ]

VBW 10 MHz 6.02 dBm
Ref 20 dBm Att 50 dB SWT 2.5 ms 927.090000000 MHz
20
10 T

1 PK ///r’;!—“\\\\\
VIEW

/ N

AN

PRN
\\\mn
i VNV

——50

-80

Center 927.25 MHz 2 MHz/

Span 20 MHz

Test report R0O8036801_rev30 Rev. 3.0 Order M080368

page 107 of 109



CMC

Centro Misure Compatibilita S.r.1.
Via dell’Elettronica, 12/C

36016 Thiene (VI)

TUV

TOV Rheinland
Appointed Laboratory

G08036894

*RBW 3 MHz
VBW 10 MHz
Ref 20 dBm Att 50 dB SWT 2.5 ms

Marker 1

[T1 ]
5.99 dBm

927.370000000 MHz

20

~10

1 PK /,/4,~r—!xﬁ\“\\\
VIEW >

=10

'O / N

N

\\’_\“ PRN
uA “‘ik‘%

=70

-80

Center 927.25 MHz 2 MHz/

Span 20 MHz

Test report R0O8036801_rev30 Rev. 3.0 Order M080368

page 108 of 109



CMC

Centro Misure Compatibilita S.r.1.
Via dell’Elettronica, 12/C

36016 Thiene (VI)

TUV

TOV Rheinland
Appointed Laboratory

G08036895

*RBW 3 MHz Marker 1 [T1 ]
VBW 10 MHz 6.05 dBm
Ref 20 dBm Att 50 dB SWT 2.5 ms 927.210000000 MHz
20
10 [ A |

1 PK ///fffﬂ—!—h‘\\\\\
VIEW

'O / N

\

——20 ﬁ////

\\N\h PRN
A

——50

-80

Center 927.25 MHz 2 MHz/

Span 20 MHz

Test report R0O8036801_rev30 Rev. 3.0 Order M080368

page 109 of 109



